AS1930F R TEER
SR E Mt

AS1930 AERIAL WORK PLATFORM PARTS CATALOG

I T % F 5f B E AL F R A F

LINGONG GROUP JINAN HEAVY MACHINERY CO., LTD.




ot 5-Ak 55 Spare parts and services

XF il A ATGF R EALRINL S BrA ok U, A I AR 5 g SN LEC AR AN AR 95 A e 08 18 S UM L% B8 7 st OR 17 S5O O

For the owner of the machines of LGMG,only the spare parts and services of LGMG can make your machine to better maintain the
original features.

JUA I AR B5F g EA LA Re g v s dR it 58 Se DL C HLAR B 2l 1E W BC AR AIX RO AL &8 1 AR AT 4B N 0o IXREA BEORIIE %
AT HR S 1) v BE AN BE A (R A e i o

Only LGMG is able to provide you with the perfect match of pure quality spare parts for your machine and knowledge of professional
maintenance staff.Only in this way it can ensure sustainable high productivity and longer service life.

AS0607F & TAEF-6 FH - Kl At
AS0607 AERIAL WORK PLATFORM PARTS CATALOG

2020401 H ZB1AR SELWKFIRI
2020-1 Version 1 Printed 1
kK T £ H ¥ ®B =E N A B 4 FA

LINGONG GROUP JINAN HEAVY MACHINERY CO.,LTD.

bk - hE - LR R T R X R R 2676 5
Add : 2676 Kejia Road, high tech Zone, Jinan City, Shandong Province
Fii%: 86-0531-67601108 Tel : 86-0531-67601108
f&H.: 86-0531-67601108 Fax : 86-0531-67601108
HANMR%: 86-0531-67605016 Web : WWW.LGMG.COM.CN




—

—
—
—

G

AS0607 1[5 TAE-HB 5B, &8 T 7 EH P
R 4R FRmM LTI, DAHEFEAT O R Hp 2 1 %
22, WA P TRV GE SR R R, K3l
ML WA BEAL TR, EIMASEHZ

AKEMZ RGN 7zl T S F AR EE LA
BHLR R NUENLUG A THRENERAE Gl Sa
), RIS, SRFIHHARE,. AEMHA
B A L S @ O BiicE ke |

AEHRHEAS0607 AR AL B dhs, & AEARHERD
B, WSEHAT, HEEESIE CERNG EENERA
AL BCHHLAETE . BRI TERG R ENLE R A A
Wk A . FEERHS D, P AW, R
KM N AT Re=E 505 DR mA—EL AR
ITIESN. AU L g AR, Fe BB
HEAAZ% 5 .

I

202041 H

FOREWORD

This parts catalog of AS0607 aerial work platform is made for the
convenience of users to use, repair and maintain the machine, which
can be refered in the process of using. It can also help the users to be
familiar with the structure and assembly relation of the machine. Parts
of the engine are showed in details in its structure handbook, which are
no longer contained in the catalog.

The catalog identifies drawings and assembly relations of different
parts according to the system.Components which can not be taken
apart, such as welding parts or riveted assemblies,are marked only by
their code without the list of their consisting parts . The list in the
catalog is arranged in Chinese and English.

This catalog is based on the AS0607 standard product, which can be
a reference for the other nonstandard products, for more information,
please consult LGMG, the local dealer or LinGong website. With the
advancement of technology, we will keep on improving the product, so
some content in the catalog may be inconsistent with the future
products, which will not notice the users. When ordering the spare
parts, please be kindly inform us the manufacturing date and serial
number of the machine.

THE COMPILER
2020.1






B3 CONTENTS

B. IXZIHFAR4 Axle system
B0400-2504000004.B1B Hitf Ak,
Front aXle assembly .................................................................... 6

D. E#& RS Chassis system
D0700-2516000892.S1A JEHLM K

ChaSSiS ................................................................................. lo
D0800-2518000541.S HjthyhAE M

Battery And 011l DOX SIAE + ¢ v vt e 12
D0801-2518000542.S1A HiHiufl]

Battery Side ............................................................................ 14
D0802-2518000031.B1B JHZA

Oll bOX side ............................................................................ 16
D0900-2519000039.B JUEHFRIFHY

HOllOW protect System ................................................................... 18

E. H#l31&4 Brake system
£1100-2506000049.51C T2 MK

SerVice brake assembly .................................................................. 24
£E1101-4120703548 B X AL ®ST4188-AE0C
Valve St4188_aeoc ....................................................................... 28

F. ¥ &4 Steering system
F1200-2517000178.S1A ALK
Steerlng ol T T 32



G. XZERRL Scissor assy installation assembly
G1300-2520001451.58 XZEHR

SCiSSO]f assy installation ........................................

H ®H8&4% Swingsystem
H1600-2528000008.B1A Kl

Counter Welght aSSGmbly ..........................................

1. BE=HMH4 Cover accessory
T1700-2529000017.B1C FEIEMHE

Foot Step ........................................................

K. Y& Platform assembly
K2100-2521002729.5 FHEAKL

Platform .........................................................

K2101-2521002700.8 F¥&E

Maln platform ....................................................

K2102-2521002701.S MEfHEE

EXteHSlOH platform ...............................................

K2103-2521002702.S ¥ EERK

Guardrails .......................................................

K2104-2521002703.S FERE TR

DOOI .............................................................

K2100-2521002736 [ FFik b

Helght llmlted assembly ..........................................




K3300-2533000226 - MBS B R

B E@EElE SESERUDLY = © o2 e o o0 - < asccasccasacoeacocanccansccoaccasacocanccanccanaciascosa: 64
K3301-2533000202 A BREAREL SRR

B E@EElE SESEMUDLY = © o2 e o o8- < asccasscasacocacocanccansccoaccasacocaaccaaccanacinaoosa: 66
K2100-2530000500 AS0607HNEEZTFRITH &

T 68

L. ¥#EZRS Hydraulic system
L2302-2507000289.S1A ¥ &K

Hydraulic Steer SyStem .................................................................. 72
L2300-4120703457 ¥%[AyHfL40%20%152.4

Steering Cylinder ....................................................................... 74
1L2301-2507000288.51G FTELIAMKMK

Travel MOTOT SYSLEM «  ctrrt et r et ettt ettt 76
1.2400-2508000214.51D XTHAUE R4

Hydraulic TiFEAng SYSLEM « - c e rt et mm ettt ettt e 82
L2400-4120703500 Z&FHiHfiL60*45%883-1124

LAFEANG CYLANAET « vttt ettt ettt e 86

M. HS A4 Electric system
M2900-2530000509.S 2] H S MK

Electrocity CODtIOl assembly ........................................................... 90
M2901-2530000508.S & Heklascm
PCU assembly ............................................................................ 92



M3100-2532000801.S1B JEALHS
ChaSSlS electrlc Systems ................................................................

M3102-4130001288 Pl mEiR
Ground Control unit .....................................................................




B IKZIFRS
AXLE SYSTEM

I T £ B 5f B B YL R 4 7]

LINGONG GROUP JINAN HEAVY MACHINERY CO., LTD.




BHF RS

Axle system

HiFF S  Front axle

assembly

B0400-2504000004.B1b

B0400-2504000004.B1b



_

4110702432 RS (305x114) Tire

<
S

BB RG

B

)
%)
<
1%
ot
o)
8
N
r
]
F4
[r]






D E#ZZRS
CHASSIS SYSTEM

I T £ B 5f B B YL R 4 7]

LINGONG GROUP JINAN HEAVY MACHINERY CO., LTD.




ERRS
Chassis system

Ef LR Chassis

10

D0700-2516000892.S1a



5 FHRE
Key Part No.
1 25160008931
2 25160001341
3 4015010246
4 4015000176
5 4190001812
6 25160000721
7 4013000046
8 25160000731
9 25160000621
10 4016000057
11 25160000401
12 25160000991
13 4014000033
14 25160004252
15 4011000105
16 4015000072
17 25200000402
18 4030000107
19 4030000065
20 25160008942
21 25200000141
ERARG

Chassis system

JESE A

THIEL Al

4% GB894.1-19-65Mn

48 GB97.1-20EpZn-300HV
H9£111069

FRA

1 £+GB6172.1-M12EpZn-05
BIRE

BIRE

FFO45GB91-4*45EpZn-Q235A

BIRE

i

1247 GB70.1-M8*16EpZn-8.8
] R

12+ GB5783-M8*20EpZn-8.8
4B GB97.1-8EpZn-300HV
BIRE

TR 22 E]XHF-00006
HFR]B7940.1-M10*1

JEEAE

LHIESS

2

Description

Chassis

Pin

Retainer ring gh894.1-19-65mn
Washer gh97.1-20epzn-300hv
Plug

Bolt

Nut gb6172.1-m12epzn-05
Rubber sleeve

Rubber sleeve

Split pin gb91-4*45epzn-q235a
Rubber sleeve

Block

Screw nail gh70.1-m8*16epzn-8.8
Seat

Bolt gb5783-m8*20epzn-8.8
Washer gh97.1-8epzn-300hv
Rubber plug

Grease cup dust cap jxhf-00006
Grease cup jb7940.1-m10*1
Chassis

Bushing

11

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks



ERRR

LGMG

12

Chassis system

Battery and oil box side

FEL L 7 A

D0800-2518000541.S

D0800-2518000541.S



1 25180000311 AR 0il box side N 1

3 25180000181 PR Washer Y 4

vl

25180000201 PR Washer

<
S

E& RS

Chassis system 13

B

r
]
2
]



ERRS
Chassis system 14

M Battery side

Al

D0801-2518000542.S1a

D0801-2518000542.S1a



Fe
Key

10
11
12

13

E&RS

FHRZ

Part No.

4190002250
4013000028
4015000207
25180005432
25180004001
25180004011
4015000072
4013000210
25180003391
25180000431
25180000421
4011000291

4015000198

Chassis system

At CRiF 5 5250076)
1% £kGB6170-M6EpZn-8

4 GB97.1-6EpZn-300HV
A

KRR AR

FEAR

4B GB97.1-8EpZn-300HV
12£+GB889.1-M8EpZn-8
WA

HLE Sestt

IAFT

1242 GB5783-M6*30EpZn-8.8

#[GB96.1-6EpZn-300HV

2

Description

Lock

Nut gh6170-m6epzn-8
Washer gh97.1-6epzn-300hv
Battery box

Rubber plate

Plate

Washer gh97.1-8epzn-300hv
Nut gh889.1-m8epzn-8
Screw

Pipe

Screw rod

Bolt gb5783-m6*30epzn-8.8

Washer gh96.1-6epzn-300hv

15

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks



ERRR

Chassis system

WM 0il box side

16

D0802-2518000031.B1b

D0802-2518000031.B1b



1 25180000333 A A 0il box assembly Y 1

w
<
S

4011000291 12} GB5783-M6*30EpZn-8.8 Bolt gb5783-m6*30epzn-8.8

E& RS

Chassis system 17

B

r
]
2
]



ERRR

Chassis system

BLEGRPYIH  Hollow protect system

18

D0900-2519000039.B

D0900-2519000039.B



Fe
Key

10
11
12
13
14
15
16
17
18
19
20
21

22

E&RS

EHRT
Part No.

25190000411
25190000171
25190000242
4016000122
4015000181
25190000421
25190000212
25190000431
25190000401
25190000181
25190000221
25190000441
4011010427
4015000162
4013000189
25190000231
4016000179
25200000141
25190000191
4015000072
4013000210

25190000201

Chassis system

Fi RGP AR

HiE16

k16

FF O44GB91-4*28EpZn-Q235A
#4[8GB97.1-16EpZn-300HV
BN

SRS

U B

FERAE T SR

H#20

il ] A
12#2GB14-M10*30EpZn-8.8
48 GB97.1-10EpZn-300HV
12 ++GB889.1-M10EpZn-8
10
FFO45GB91-3.2*26EpZn-Q235A
EHESS

it fr16
#4[E|GB97.1-8EpZn-300HV

1%+GB889.1-M8EpZn-8

2

Description

Right protect plate

Bushing

Pin

Split pin gb91-4*28epzn-q235a
Washer gh97.1-16epzn-300hv
Connecting rod

Air spring

Pin

Connecting rod assembly
Bushing

Roller

Fastening assembly

Bolt gb14-m10*30epzn-8.8
Washer gh97.1-10epzn-300hv
Nut

Pin

Split pin

Bushing

Washer

Washer gh97.1-8epzn-300hv
Nut gh889.1-m8epzn-8

Spacer bush

19

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks



ERRR

Chassis system

BLEGRPYIH  Hollow protect system

20

D0900-2519000039.B

D0900-2519000039.B



23 25190000451 LSRR Left protect plate Y 1

25 25190000291 il Shaft Y 1

27 25190000351 % Spring

<
-

E& RS

Chassis system 21

B

r
]
2
]






E H#HIZIRSK
BRAKE SYSTEM

I T £ B 5f B B YL R 4 7]

LINGONG GROUP JINAN HEAVY MACHINERY CO., LTD.




Hsh R4

Brake system

1TZEHIZE AR Service brake assembly

24

E1100-2506000049.S1a

E1100-2506000049.S1c



Fe
Key

10
11

12
13

14

15
16

17
18
19
20
21

22

2N

EHRT
Part No.

4016000057
4120001129
4011010422
4015000168
4013010167

4120001368

4120702800

4015000162
4011010513
25060000051
4120001127

4120001340

4120702864

4120000868

4120002083

4120702863

4011000461
4120703548
4120001977
25060000291
4011000106

4015000072

FFO4GB91-4*45EpZn-Q235A
FI%£5913000K3031AAAAA

1 #:GB5782-M12*90EpZn-10.9
48| GB97.1-12EpZn-300HV

1% FGB889.1-M12EpZn-10.0
L@k 1CB-14-04WD

W

J20411-14-04TZ/]20441-14-04TZ*SR16SC-04*50

0+HPS300

4% GB97.1-10EpZn-300HV

N IRFE3/8-16UNC-2B*32-10.9

R
F R EL960020A10AAAA
#351C0-14-04

B

J20411-14-04TZ/]20441-14-04TZ*SR16SC-04*30

0+HPS150
[H 4 $2C9-14Z
07 15.54%2.62

wE

J20411-14-04TZ/20491-14-04TZ*SR16SC-04*10

00+HPS150

12+ GB16674-M8*16EpZn-8.8
B S5 {2 1] ST4188-AE0C
I K # 3L SMK20-G1/4-PC
X5

12+ GB5783-M8*25EpZn-8.8

48 GB97.1-8EpZn-300HV

2

Description

Split pin gb91-4*45epzn-q235a
Brake

Screw

Washer gh97.1-12epzn-300hv
Nut gb889.1-m12epzn-10.0

Joint 1cb-14-04wd

Hose assembly

Washer gh97.1-10epzn-300hv
Bolt

Plate

Brake release valve block

Nipple

Pipe

j20411-14-04tz/j20441-14-04tz*sr16sc-04*300+hps150

Rectangular connector
O-ring

Pipe

j20411-14-04tz/20491-14-04tz*sr16sc-04*1000+hps150

Bolt gb16674-m8*16epzn-8.8
Valve

Jiont

Bracket

Bolt gb5783-m8*25epzn-8.8

Washer gh97.1-8epzn-300hv

REE
Spare parts Y/N

Y

Y

e
Qty
2

Remarks



Brake system

25



Hsh R4

Brake system

1TZEHIZE AR Service brake assembly

26

E1100-2506000049.S1a

E1100-2506000049.S1c



23 4013000033 1% ~:GB6170-M8EpZn-8 Nut gb6170-m8epzn-8

<
S

B
Brake system 27

B

r
]
2
]



Hsh R4

Brake system

B XS54 R ST4188-AE0C

Valve st4188-ae0c

28

E1102-4120703548

E1101-4120703548



Fe
Key

10
11
12
13
14

15

BB

EHRT
Part No.

4120703548001
4120703548002
4120703548003
4120703548004
4120703548005
4120703548006
4120703548007
4120703548008
4120703548009
4120703548010
4120703548011
4120703548012
4120703548013
4120703548014

4120703548015

Brake system

g £t ST4188-A00CM

Tt I STRV08-G-240A

PR3 P38 PR [ SV 10-40-0-N-0
1t I STRV08-G-210A

)42 I FR10-30F-0-N-/M2.5
M6[H/ESTTY002-1.0

B ’ISTCV08-0-000A
=37 Y 38 LR ISV 08-47A-0-N-0
1R I STRV08-B-120A

=37 VU 38 L [ SV 10-4754B-0-N-0
£ /4303620

2% 1814303720

$3L4BN-02WD

3 4BN-04WD

+%3L.4BN-06WD

2

Description

St4188-a00cm

Valve strv08-g-240a
Valve sv10-40-0-n-0
Valve strv08-g-210a
Valve fr10-30f-0-n-/m2.8
Stty002-1.0

Valve stcv08-0-000a
Valve sv08-47a-0-n-0
Valve strv08-b-120a
Valve sv10-4754b-0-n-0
Coil 4303620

Coil 4303720

Plug 4bn-02wd

Plug 4bn-04wd

Plug 4bn-06wd

29

REE
Spare parts Y/N

Y

N

e
Qty
1

Remarks






F H#EMWARSG
STEERING SYSTEM

I T £ B 5f B B YL R 4 7]

LINGONG GROUP JINAN HEAVY MACHINERY CO., LTD.




LB

Steering system 32

MM Steering arm

F1200-2517000178.S1a

F1200-2517000178.S1a



Fe
Key

10

11

ARG

EHRT
Part No.

25170001791
25170001832
25170001801
4013000238
25170000461
4015000256
4011000754
25170000451
25170000572
4011000972

4015000162

Steering system

FE G [y

LEAEITPEN

FeEdnh)

1% RkGB6171-M10*1.25LEpZn-8

EIESS

#48/GB96.1-8EpZn-300HV

1244 GB5783-M8*20EpZn-10.9

] 2

B

1242 GB5786-M10%1.25*30EpZn-10.9

#4[EGB97.1-10EpZn-300HV

2

Description

Left spindle

Steering plate welding

Right spindle

Boltg b6171-m10*1.25lepzn-8

Bush

Wsher gh96.1-8epzn-300hv

Bolt gb5783-m8*20epzn-10.9
Washer

Plate

Bolt gb5786-m10*1.25*30epzn-10.9

Washer gh97.1-10epzn-300hv

33

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks






G XZERE
SCISSOR ASSY INSTALLATION ASSEMBLY

I T £ B 5f B B YL R 4 7]

LINGONG GROUP JINAN HEAVY MACHINERY CO., LTD.




XERERL

Scissor assy installation assembly

XZERR  Scissor assy installation

36

ﬁ—m

16

31

G1300-2520001451.8

G1300-2520001451.S



Fe
Key

10
11
12
13
14
15
16
17
18
19
20
21

22

AR

EHRT
Part No.

4011000082
4013000158
4011010419
4015000168
25200001921
25200014571
25200002092
25200002161
25200002281
25200002221
25200002781
25200002291
25200002331
4011010427
4013000189
25200002381
4011000085
25200002851
25200002793
25200002861
25200002821

4015010250

12} GB5783-M10*25EpZn-8.8
1% £:GB889.1-M12EpZn-8
12#2GB14-M12*40EpZn-8.8
48| GB97.1-12EpZn-300HV
] 7E A 2 A

S

HEZLAEHD

S g

124 GB14-M10*30EpZn-8.8
12 ++GB889.1-M10EpZn-8
6] TE A

1844 GB5783-M10*35EpZn-8.8

$4PE|]B4342-20-65Mn

Scissor assy installation assembly

2

Description

Bolt gb5783-m10*25epzn-8.8
Nut gh889.1-m12epzn-8

Bolt gb12-m12*40epzn-8.8
Washer gh97.1-12epzn-300hv
Plate

Framework

Beam

Framework

Beam

Framework

Pin

Framework

Beam

Bolt gb14-m10*30epzn-8.8
Nut

Plate

Bolt gb5783-m10*35epzn-8.8
Block

Arm

Block

Washer

Retainer ring

37

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks



XERERL

Scissor assy installation assembly

XZERR  Scissor assy installation

38

ﬁ—m

16

31

G1300-2520001451.8

G1300-2520001451.S



Fe
Key

23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43

44

AR

EHRT
Part No.

25200002471
4011000497
25200002481
25200002831
4015010251
25200002491
25200002501
25200002841
4015000162
4011000184
25200000641
25200002771
4014010054
4014000249
25200002451
25200000402
25200002422
25200002461
25200000031
25200001901
25200002803

25200002432

i

1242 GB5782-M10*65EpZn-8.8
i

Hpl

148]B4342-32-65Mn

Al

Ui

i
#4EGB97.1-10EpZn-300HV
1242 GB5783-M10*40EpZn-8.8
e

Al

1247 GB819.1-M5*20EpZn-4.8
14T GB70.1-M5*25EpZn-8.8

EileeaN

i
BHCER
AL

Scissor assy installation assembly

2

Description

Pin

Bolt gb5782-m10*65epzn-8.8
Pin

Washer

Retainer ring

Pin

Pin

Pin

Washer gh97.1-10epzn-300hv
Bolt gb5783-m10*40epzn-8.8
Pin

Pin

Screw gb819.1-m5*12epzn-4.8
Screw gb70.1-m5*25epzn-8.8
Ring

Rubber plug

Plate

Ring

Plate

Plate

Plate

Plate

39

REE
Spare parts Y/N

Y

Y

HE #HHE

Qty Remarks

14

19

14



XERERL

Scissor assy installation assembly

XZERR  Scissor assy installation

40

ﬁ—m

16

31

G1300-2520001451.8

G1300-2520001451.S



45 25200001351 RS Clip rubber bar

<
-

XARER

Scissor assy installation assembly 41

B

r
]
2
]






H %8RS
SWING SYSTEM

I T £ B 5f B B YL R 4 7]

LINGONG GROUP JINAN HEAVY MACHINERY CO., LTD.




HERG

Swing system

BlE Counter weight assembly

44

H1600-2528000008.B1a

H1600-2528000008.B1a



1 25280000092 Ja vl Counter weight assembly Y 1

w
<
S

4013000007 12 ~:GB6170-M10EpZn-8 Nut gb6170-m10epzn-8

®ERG

Swing system 45

B

r
]
2
]






1 BEHME
COVER ACCESSORY

I T £ B 5f B B YL R 4 7]

LINGONG GROUP JINAN HEAVY MACHINERY CO., LTD.




TS é\\

Cover accessory 48 LGMG

B/HM{H  Foot step

11700-2529000017.B1¢c

11700-2529000017.B1c



1 25290000182 B K Ladder assembly Y 1

3 4013000158 1% ~:GB889.1-M12EpZn-8 Nut gh889.1-m12epzn-8 Y 6

vl

25280001011 EELY Plate

<
-

Bl

Cover accessory 49

B

r
]
2
]






K i_‘—lé? J;\}&
PLATFORM ASSEMBLY

I T £ B 5f B B YL R 4 7]

LINGONG GROUP JINAN HEAVY MACHINERY CO., LTD.




52

A=Y=y

Platform assembly

SEER  Platform

K2100-2521002729.S



1 25210027001 EEAs) Main platform N 1

w

25210027021 FEL R, Guardrails

z
-

«
op
B
=

B

Platform assembly 53

r
]
2
]



Paun A

Platform assembly 54 LGMG

F¥H  Main platform

K2101-2521002700.S



Fe
Key

10
11
12

13

RS PSYE

EHRT
Part No.

25210026991
25210020831
25210017861
4014010079
25210010521
25210003151
4019010185
4019010190
25210002592
25210002601
25210011171
25210011181

25210011191

Platform assembly

EV RS
s

Litg K

12%TGB70.3-M10*55EpZn-8.8

it

BIRE

14T GB12619-5%13
HS 141 GB12619-5%26
ICEEN

THE

TR 202

TR HEH 201

TR 20%0.5

2

Description

Main deck weldment

Plate

Wheel frame
Bolt

Wheel

Rubber

Rivet

Rivet

Block

Block
Adiusting shim
Adjusting shim

Adjusting shim

55

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks



56

A=Y=y

Platform assembly

Extension platform

IEfp T

K2102-2521002701.S



Fe
Key

10

11

12

13

14

15

16

17

18

19

20

RS PSYE

EHRT
Part No.

25210026981
25210010521
25210013681
4014010079
25210013651
25210001131
25210003011
4015000197
4013000189
25210002911
25210002901
25210002891
4019010185
25210002601
25210001171
4015000162
4013000210
25210011171
25210011181

25210011191

Platform assembly

KR AR S
TR

Litg
12%TGB70.3-M10*55EpZn-8.8
Litg

B

AR

4% GB96.1-10EpZn-300HV
1#£+GB889.1-M10EpZn-8
P

P

AT

14T GB12619-5%13
1B

W B

48 GB97.1-10EpZn-300HV
12-++GB889.1-M8EpZn-8
R 72072

THEEH 201

TR 20%0.5

2

Description

Extension platform deck
Wheel

Wheel frame

Bolt

Wheel frame

Antiskid plate

Plate

Washer gh96.1-10epzn-300hv
Nut

Pin

Spring

Seat

Rivet

Block

Bolt

Washer gh97.1-10epzn-300hv
Nut gb889.1-m8epzn-8
Adiusting shim

Adjusting shim

Adjusting shim

57

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks



58

A=Y=y

Platform assembly

PEER  Guardrails

K2103-2521002702.S



Fe
Key

10
11
12
13
14
15

16

RS PSYE

EHRT
Part No.

25210006921
4011000052
4015000162
4013010310
4190001524

25210026921

25210013702
4190002586

25210026931

25210000821
4013000211
4015000207
4013000189
4011000051
4011000497

4011000517

Platform assembly

Tt
1242 GB5782-M10*75EpZn-8.8
#[GB97.1-10EpZn-300HV

A2 EFGB923 —M10EpZn-12

St

et
b

%
A=
M- [ 7E JiE

B

SEARSER A

R

4% £}GB889.1-M6EpZn-8
#48/GB97.1-6EpZn-300HV
4%£}GB889.1-M10EpZn-8

1% GB5782-M10*70EpZn-8.8
12+ GB5782-M10*65EpZn-8.8

124 GB16674-M6*50EpZn-8.8

2

Description

Top hurdle

Bolt gb5782-m10*75epzn-8.8
Washer gh97.1-10epzn-300hv
Nut

Plug

Side guardrail

M-seat

Pin

Guardrail for extension platform
Box

Nut gb889.1-m6epzn-8
Washer gh97.1-6epzn-300hv
Nut

Bolt gb5782-m10*70epzn-8.8
Bolt gb5782-m10*65epzn-8.8

Bolt gb16674-m6*50epzn-8.8

59

REE
Spare parts Y/N

Y

Y

HE #HHE

Qty Remarks

16

12



A=Y=y

Platform assembly

#7188 Door

17

60

11—

i/

K2104-2521002703.S



Fe
Key

10
11
12
13
14
15
16

17

RS PSYE

EHRT
Part No.

25210002071
4013000189
4015000197
4011000049

25210026861

25210026831

25210011051
4014010142
4015000162

25210026801

25210026851
4011000611
4015000207
4013000211
4011000289
4190001525

4011000497

Platform assembly

8

PRI

B

1% £:GB889.1-M10EpZn-8
48 GB96.1-10EpZn-300HV
1242 GB5782-M10*55EpZn-8.8
FETTRE

Il

LEREER

1247 GB70.2-M10*25EpZn-10.9
#4EGB97.1-10EpZn-300HV
) B A AR

YETp =

1242 GB5782-M6*45EpZn-8.8
48 GB97.1-6EpZn-300HV

1 F}GB889.1-M6EpZn-8

12+ GB5783-M6*16EpZn-8.8
FAFERAEX022

1844 GB5782-M10*65EpZn-8.8

2

Description
Spring
Nut
Washer gh96.1-10epzn-300hv
Bolt gb5782-m10*55epzn-8.8
Left door mounting
Door weldment
Block
Screw
Washer gh97.1-10epzn-300hv
Block
Right door mounting
Bolt
Washer gh97.1-6epzn-300hv
Nut gb889.1-m6epzn-8
Bolt gb5783-m6*16epzn-8.8
Hinge

Bolt gb5782-m10*65epzn-8.8

61

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks



A=Y=y

Platform assembly

[REFiESEIEE  Height limited assembly

62

K2100-2521002736



1 25210027341 fR4EFF Extension rod Y 4

w
<
S

25210027371 A [ E AT Right fixed rod

«
op
B
=

B

Platform assembly 63

r
]
2
]



A=Y=y

64

Platform assembly

SERHBEESRBES A Electric assembly

K3300-2533000226



1 25330001891 JEN PR £k TR Cable Y 1

3 4130000973 [ FF % HRF-HD3NX Switch Y 1

5 4011000276 12} GB5783-M6*25EpZn-8.8 Bolt gb5783-m6*25epzn-8.8 Y 3

~

4015000207 4 EIGB97.1-6EpZn-300HV Washer gh97.1-6epzn-300hv

=<
w

«
op
B
=

B

Platform assembly 65

r
]
2
]



A=Y=y

66

embly

Platform ass

SERFREERES SR  Electric assembly

K3301-2533000202



iaz2 EHRE B2y REEAF BE £
Key Part No. Description Spare parts Y/N Qty Remarks

1 25320002212 RIATE AT Wire Y 1

3 4090100178 £ #:N-4B Clamp Y 10

5 4130701528 1TFEFF X CLS-181 Limit switch Y 4

~

4013000212 1% ~:GB889.1-M5EpZn-8 Nut gb889.1-m5epzn-8

<
©

«
op
B
=

B

Platform assembly 67 LGM



68

A=Y=y

Platform assembly

AS0607/NZEZFHR1THE  Limit lifting part

K2100-2530000500



1 4130000880 1TFEFF X CLS-103 Switch Y 1

3 4013000212 1% ~:GB889.1-M5EpZn-8 Nut gh889.1-m5epzn-8 Y 2

5 25200016541 ZETH PRA 22 BEAR Plate Y 1

~

25300004551 ZETHIRATER R Cable

=<
_

«
op
B
=

B

Platform assembly 69

r
]
2
]






L BERS
HYDRAULIC SYSTEM

I T £ B 5f B B YL R 4 7]

LINGONG GROUP JINAN HEAVY MACHINERY CO., LTD.




BERS

Hydraulic system

BB B R

Hydraulic steer system

72

L2300-2507000289.S1a

L2302-2507000289.51a



iaz2 EHRE B2y REEAF BE £
Key Part No. Description Spare parts Y/N Qty Remarks

1 4120703457 B Al T 40%20%152.4-400 Steering cylinder Y 1

3 25070002524 % Bushing Y 2

B
5 4120702874 J20411-14-04TZ/]J20491-14-04TZ*SR16SC-04*62 Pipe j20411-14-04tz/j20491-14-04tz*sr16sc-04*620 Y 2

H

~

25070002531 gL Bushing 1

<
N

§
g\;
B

Hydraulic system 73 LGM



BERS

Hydraulic system

By fL40*20%152.4 Steering cylinder

74

10

L2300-4120703457



Fe
Key

10
11

12

BERS

EHRT
Part No.

4120703457002
4120703457003
4120703457004
4120703457005
4120703457006
4120703457007
4120703457008
4120703457009
4120703457010
4120703457011
4120703457012

4120703457001

Hydraulic system

#15140%20%152.4

IR () 40%20%152.4
15%£40%20%152.4

TG FEIT40%20%152.4
#£40%20%152.4

L H#540%20%152.4

AR OSAWE, 4157) 40*20%152.4
THZEF3L40%20%152.4

X TihK40%20%152.4
AU 12 P8 40%20%152.4
HAR40%20%152.4

e 24A300540S

2

Description

Cylinder body

Nut (nylon)
Pistion
Pistion body
Sleeve
Cover

Nut

Cover
Bearing
Gasket

0il cup

Repair box

75

REE
Spare parts Y/N

Y

Y

&
Qty
1

Remarks



BERSG
Hydraulic system 76

1T£DIXER Travel motor system

L2301-2507000288.51g

L2301-2507000288.51g



Fe
Key

10
11
12

13
14

15
16
17
18
19
20
21

22

BERS

EHRT
Part No.

4120001128
4120001500
4190000996
4120002535
4011010425
4015000162
4011000514
4013000189
25070000251
25070000351
4120001349
4120001375

25070000111

4120702867

4120001497
4120702868
25070000091
4011000461
4041001132
4041001252
4013000033

4011000153

Hydraulic system

I JEASP-06%x10
#:L1CB-18-08WD
HAH23k2C9-18

Y 2EA011122670

12423 /8-24UNF-2B*31-10.9
4% GB97.1-10EpZn-300HV
1244 GB5783-M10*45EpZn-8.8
12++GB889.1-M10EpZn-8
A [ E A

W B A

]

He

S 2EKKL-6X1CL

(= e B
B

J20411-26-10TZ/]20491-22-10TZ*SR1SN-10*32
0

#:3.1CB-22-08WD

% J20411-18-08TZ*SR1SN-08*320

EhEk

1% GB16674-M8*16EpZn-8.8
ERLGB167-0116
ZEH£LGB123-0116
1%+GB6170-M8EpZn-8

124 GB16674-M6*16EpZn-8.8

2

Description

Filter

Joint1cb-18-08wd

Nipple

Gear pump

Screw

Washer gh97.1-10epzn-300hv
Bolt gb5783-m10*45epzn-8.8
Nut

Plate

Pipe

Tank

Ari filter

Pipe syetem

Pipe j20411-26-10tz/j20491-22-10tz*sr1sn-10*320

Joint1cb-22-08wd

Pipe j20411-18-08tz*sr1sn-08*320
Joint

Bolt gb16674-m8*16epzn-8.8
Clamp Igb167-0116

Cushion 1gh123-0116

Nut gb6170-m8epzn-8

Bolt gb16674-m6*16epzn-8.8

77

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks



BERSG
Hydraulic system 78

1T£DIXER Travel motor system

L2301-2507000288.51g

L2301-2507000288.51g



Fe
Key

23

24

25

26
27
28
29
30
31
32
33

34

35

36
37
38
39
40

41

42

43

44

EHRT
Part No.

4120002459

4120703582

4120702870

4015000072
25070004281
25080000142
25070001852
25080000151

4011000493

4120001799

4120001663

4120703745

4120703591

25070001872
4120001721
4011010423
4015000168
4013010167

4016000057

4120703729

25070001882

4120001316

£ %R
Description
HA4Hk20-18 Connector Igb143-01406
R Pipe
- - - - * - *
12}?:51135(1)8 08TZ/20441-18-08TZ*SR1SN-08*780 )11 18 08tz/20441-18-08tz*sr1sn-08*780+hps450

B
J20411-18-06TZ/20411-16-06TZ*SR165C-06*11  Pipe j20411-18-06tz/20411-16-06tz*sr16sc-06*1150
50

4% GB97.1-8EpZn-300HV Washer gh97.1-8epzn-300hv

i Plate
HIe2 Clamp
HRk Clamp
Ui Plate

1242 GB16674-M8*90EpZn-8.8 Bolt gh16674-m8*90epzn-8.8

[Hi@#%3L 1CB-16-06WD Fitting

H A #22C9-16 Joint

H[A] fSY-RV-L12-G3/8-6 Check valve

o Pipej20411-18-06tz/20411-16-06tz*sr16sc-06*720+hps
J20411-18-06TZ/20411-16-06TZ*SR165C-06*72 ¢

0+HPS500

$2k M18-9/16 Joint m18-9/16

174 %ik530230T3531AAAAA Motor

124 GB5782-M12*85EpZn-10.9 Screw

#[%GB97.1-12EpZn-300HV Washer gh97.1-12epzn-300hv

12+GB889.1-M12EpZn-10.0 Nut gh889.1-m12epzn-10.0

FFO44GB91-4*45EpZn-Q235A
B

J20411-18-06TZ*SR16SC-06*1520+HPS650+HPS Pipej20411-18-06tz*sr16sc-06*1520+hps650+hps500
500

Split pin gh91-4*45epzn-q235a

#k M18-9/16 Joint m18-9/16

K& #EPG-138 (300) Sleeve

REE
Spare parts Y/N

Y

e
Qty
1

Remarks



BERS

Hydraulic system

79



BERSG
Hydraulic system 80

1T£DIXER Travel motor system

L2301-2507000288.51g

L2301-2507000288.51g



45 4120002644 HeEHk20-16 Toint 2¢-16

<
-

§
g\;
B

r
]
2
]

Hydraulic system 81



BERS

Hydraulic system

BIBERS

Hydraulic lifting system

82

'%“5)333)375’))_., %

L2400-2508000214.51d

L2400-2508000214.51d



Fe
Key

10
11
12
13
14
15
16
17
18
19
20
21

22

BERS

EHRT
Part No.

25080002072
4120001499

4120702872
4120702873

4120703500
4011000527
25060000391
25080000151
4011000440
25080000121
25080001331
25080000282
4015000207
4013000163
25080002252
4120002399
25080002881
4120001531
4120002398
4014010231
4120001130

4120002350

Hydraulic system

#2:3L1CB-18-06WD
1 E]20411-18-05TZ*SCP3-05*2600

BWE

J20411-18-05TZ/]20411-14-05TZ*SCP3-05*3250

%47+ T 60*45*883-1124
I4£GB16674-M8*45EpZn-8.8
EXk4

R

12+ GB5783-M6*40EpZn-8.8

#59%1.5%15*30

il
#48/GB97.1-6EpZn-300HV
12 RGB6170-M6EpZn
AN 3N
0%[10.77*2.62
M8

IR 1.1

3L 4MN-14WD

124 GB5782-M8*65flZnyc-12.9-480
BA|] [/ CV08-20-0-N-10

e 1r1 L 451 )

2

Description

Wire assembly
Joint1cb-18-06wd

Hose assembly

Hose assembly

Lifting cylinder

Bolt gb16674-m8*45epzn-8.8
Clamp 1

Plate

Bolt gb5783-m6*40epzn-8.8
Rubber mat

Spring

Plate

Washer gh97.1-6epzn-300hv
Nut

Cylinder block

O-ring

M8 nut

Check valve

Plug

Bolt gb5782-m8%*65flznyc-12.9-480
Check valve

Reversing proportional valve

83

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks



BERS

Hydraulic system

BIBERS

Hydraulic lifting system

84

'%“5)333)375’))_., %

L2400-2508000214.51d

L2400-2508000214.51d



23 25080002443 I HLr R 1 Plate Y 1

25 4120001532 KEYEPG-062(300) Sleeve Y 4

27 4090100054 FLLR I FEFTH-14R-01 Seat

<
-

2
g
B

Hydraulic system 85

r
]
2
]



BERS

Hydraulic system

27 Mf160*45%883-1124  Lifting cylinder

D
)

\ &

86

L2400-4120703500



1 4120703499002 @38 Sleeve Y 1

3 4120703499004  #21:60*45*620 Nut Y 1

5 4120703499006 L 5560*45%620 Cover Y 1

7 4120703500001 % HHF0124A300600S Repair box

=<
_

2
g
B

Hydraulic system 87

r
]
2
]






M HSRS
ELECTRIC SYSTEM

I T £ B 5f B B YL R 4 7]

LINGONG GROUP JINAN HEAVY MACHINERY CO., LTD.




HA RS

Electric system

el S B R  Electrocity control

assembly

Al

1

D

=
C
=

90

B

M2900-2530000509.S



1 25300005081 AR R SR Pcu assembly N 1

3 25300000251 PCUZ IR Wire Y 1

vl

4120702931 VABIE S Pressure switch

<
-

i
S

N~

S
B

91

=2}
o
a
&
3.
&
©»
<
4
[¢]
=
r
]
2
]



92

HA RS

Electric system

Pcu assembly

R 2 AR

M2901-2530000508.S



1 25300002041 3B Bracket Y 1

w
<
S

4011010234 12} GB16674-M6*12EpZn-8.8 Bolt gb16674-m6*12epzn-8.8

i
S

N~

S
B

93

=2}
o
a
&
3.
&
©»
<
4
[¢]
=
r
]
2
]



HA RS

Electric system

JE#&LHA Chassis electric systems

94

M3100-2532000801.81b

M3100-2532000801.51b



Fe FHRZ

Key Part No.
1 4130000869
2 25320000511
3 4014000058
4 4013000211
5 4015000207
6 25320000632
7 25320007521
8 4011000286
9 4130000956
10 4130000836
11 4014000087
12 25320007622
13 4014010056
14 25320000651
15 25320000661
16 25320000171
17 25320000671
18 4011000180
19 4130001194
20 25320001141
21 4015000256
22 25320000191
BARG

Electric system

Fi B $$GPTC30-24V-AWP

7 FL 2% [ 52 A

147 GB70.1-M6*20EpZn-8.8
1% £:GB889.1-M6EpZn-8

4 GB97.1-6EpZn-300HV
YR 2R 2H 14

HLJRZR A 1F

1242 GB5783-M6*35EpZn-8.8
PRI 22 4202981001 ZXT

T FRI%:£20298300

1747 GB818-M4*16EpZn-4.8
RIS 22,8 5 A

14T GB70.3-M6*20EpZn-8.8
H1JE£EP35*330
HLJHZEP35%170

Rt &

HLJR£EP35*290

14 GB5783-M8*12EpZn-8.8
B A IW\DL125-100L
WA\ 22 2L
#¥/GB96.1-8EpZn-300HV

PR

2

Description

Battery charger

Plate

Screw gb70.1-m6*20epzn-8.8
Nut gb889.1-m6epzn-8
Washer gh97.1-6epzn-300hv
Wire

Cable

Bolt gb5783-m6*35epzn-8.8
Fuse seat

Fuse

Bolt gh818-m4*16epzn-4.8
Plate

Screw

Wire

Wire

Sleeve

Wire

Bolt gb5783-m8*12epzn-8.8
Horn

Palte

Wsher gh96.1-8epzn-300hv

Plate

95

REE
Spare parts Y/N

Y

Y

e
Qty

17

17

Remarks



HA RS

Electric system

JE#&LHA Chassis electric systems

96

M3100-2532000801.81b

M3100-2532000801.51b



Fe
Key

23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43

44

HARS

FHRZ

Part No.

4015000135
4013000025
4014000022
4130000729
4014000249
4015000110
4014000008
25320000521
4130000808
4014010052
4013000212
25320000502
4130000796
4014010003
4130000734
25320000351
4014000121
4130000797
25320000531
4011000153
25320004541

25320000691

Electric system

4 GB97.1-4EpZn-300HV
1% ~kGB6170-M4EpZn-8
1747 GB818-M4*20EpZn-4.8
TAEFERAT

147 GB70.1-M5*25EpZn-8.8
48| GB97.1-5EpZn-300HV
147 GB818-M4*25EpZn-4.8
100 1 T AR IR

15 f1 HF SYST-1.5-3

1247 GB70.1-M5*40EpZn-8.8
12 £}GB889.1-M5EpZn-8
TRRAZFF X REER
1TREFF R CLS-121

14T GB818-M4*10EpZn-Z-8.8
A AL IR AR SYSA

A AR AR R

1247 GB818-M4*6EpZn-4.8
NS 2ECY-3631-24V

WA 2% [ 7 AR

1% GB16674-M6*16EpZn-8.8
HLIRZP35%170

HLJRZEP35*170

2

Description

Washer gh97.1-4epzn-300hv
Nut gh6710-m4epzn-8
Screw gb818-m4*20epzn-4.8
Working light

Screw gb70.1-m5*25epzn-8.8
Washer gh97.1-5epzn-300hv
Bolt

Tilt sensor board

Switch

Screw

Nut gb889.1-m5epzn-8
Switchl plate

Switch

Bolt

Angle sensor

Plate

Bolt gb818-m4*6epzn-4.8
Alarm

Alarm  board

Bolt gb16674-m6*16epzn-8.8
Wire

Wire

97

REE
Spare parts Y/N

Y

Y

HE #HHE

Qty Remarks

16

10

12

23



HA RS

Electric system

JE#&LHA Chassis electric systems

98

M3100-2532000801.81b

M3100-2532000801.51b



Fe
Key

45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65

66

HARS

EHRT
Part No.

4130000717
4011000154
25320006462
4014010058
4130701559
4014000241
4130001288
4130000726
4130000722
4011010424
4130000710
25320000542
4013000189
25080000041
4011000084
4015000152
25320001651
4190000020
4120000226
4190000145
4011010432

25320002461

Electric system

k4% 1 45 1204M-4201
12#2GB16674-M6*20EpZn-8.8
Ty 4 22 3
12%TGB70.3-M4*16EpZn-8.8
AR I BT

1247 GB70.1-M5*10EpZn-8.8
T T AR

EHNETES

Sk

IS A I%F21/4-20UNC-2B*18-10.9

HHLGES.5 (24V)
ERRAZFF R R EMR

1% RGB889.1-M10EpZn-8
[ E AR

1844 GB5783-M10*30EpZn-8.8
48 GB97.1-10EpZn-300HV
FEHEHR (B
FL#£1L.G13-2S4*250

B ER

#Lalr 8*430

12+ GB12-M8*30EpZn-8.8

3 HLHE

2

Description

Motor controler

Bolt gb16674-m6*20epzn-8.8
Plate

Screw

Ecu

Screw gb70.1-m5*10epzn-8.8
Ground control unit

Time indicator

Relay

Screw

Motor

Limit switch

Nut

Plate

Bolt gb5783-m10*30epzn-8.8
Washer

Wire

Clip

Retainer

Rubber line 8*430

Bolt

Wire

99

REE
Spare parts Y/N

Y

Y

e
Qty
1

Remarks



HA RS

Electric system

JE#&LHA Chassis electric systems

100

M3100-2532000801.81b

M3100-2532000801.51b



67 4013000210 1% ~:GB889.1-M8EpZn-8 Nut gh889.1-m8epzn-8 Y 3

69 4130000880 1TFEFF X CLS-103 Switch Y 2

71 4130001115 FHEfhER Main contactor Y 1

=<
N

73 4011000455 1242 GB16674-M8*25EpZn-8.8 Bolt gb16674-m8*25epzn-8.8

iiig
iy
M

N~

S
B

101

=2}
o
a
&
3.
&
©»
<
4
[¢]
=
r
]
2
]



MRS é\\

Electric system 102 LGMG

THe#|E#  Ground control unit

M3101-4130001288

M3102-4130001288



1 4130001280 BEFFR Emergency stop Y 1

3 25320007961 TR LR R Wire Y 1

5 4130000720 PEITF R Switch Y 1

~

4130701532 HRETF % XB2BG33C Key switch

=<
_

i
S

N~

S
B

103

=2}
o
a
&
3.
&
©»
<
4
[¢]
=
r
]
2
]






